

Jiangxi Zhilian New Materials Co., LTD

CERTIFICATE OF ANALYSIS

DATE:30-May-2022

Customer :
Product :Behemaide
InvoiceNo. :
BatchNo. :ZLBE2005
28 P.O.No. :

Quantity:
Packing:
Mfg. Date: 30-May-22
Expiry Date:29-May- 23

TEST	STANDARD VALUE	TEST RESULTS
ACID VALUE(mgKOH/g)	≤1.3	0.102
AMIDE COTENT%	98-100	98.1
APPEARANCE	Microbead	Microbead
GARDNER VALUE	< 2	< 1
IODINE VALUE(gI2/100g)	≤2.0	0.855
MELTING POINT °C	102-115	107.6
MOISTURE%	0-0.05	0.04

We hereby certify that above batch passes all above specifications.

Due to inherent chemical properties and nature of this product, it is likely that it may form agglomerates/lumps during the transmit and storage.



QUALITY TEST DEPARTMENT